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Table 1. Test results of two-hinged RC portal frame

No. Strength of concrete,kg/cmz, Applied loads, ton.
e y Ty Py Py
1 388 59.7 32.3 6.00 20.,00(ult.)
2 402 53,2 33.5 12.00 21.,00(u1t.)
3 391 44.9 34.7 18,00 24.,00(ult.)
4 444 38.7 35.0 24,00 19.00(ult.)
5 501 43.6 34.7 0.00 35.00{ult.)
6 458 41.8 32.9 4.00 40.00(ult.)

Note; Py = verticel load applied at center of beam

Py, = horizontal revérsible lozd applied at top of column
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